

CEDRAL (Cedral Sidings)

| | |
|------------------------------|--|
| Product: | Cedral (Sidings) |
| Thickness: | 10mm Cedral Lap 12mm Cedral Click |
| Weight per unit area: | 1300 Kg/m ³ |
| Material description: | Fibre Cement |
| Surface Coating | 75 g/m ² Acrylic Paint |
| Test laboratory: | WFRGENT nv Ottergemsesteenweg Zuid 711 9000 Gent Belgium |
| Standard: | EN 13501-1 2009 |
| Report issue date: | 23/04/2012 |
| Report number : | 15090D |
| Test procedure: | EN 13823 |
| Report number: | 15090D |
| Test procedure: | EN ISO 1716 |
| Classification: | EN 13501-1+A1:2009 and EN 12467+A2:2006 |
| Fire behaviour: | A2 |
| Smoke production | s1 |
| Burning droplets / particles | d0 |

Note: This product is a sheet material not a system, this report data is for the Cedral only.

For further information please contact:

Website: www.cedral.co.uk

Email: techuk@etexgroup.com

Tel: 01283 501 505